SAFETY AND WARNINGS

- Please check again whether the table is installed correctly and no missing parts
are found before use.

- Make sure that the table is lifted without any obstacles, and the length of the wire is
suitable for the height range of the table.

- This product is only suitable for dry working area, do not put in damp environment
or soak table body.

- It is strictly prohibited to pile up sundries under the table. Children are not allowed to
climb the table to avoid affecting the lifting of the product or causing accidents.

- When moving the table, please do not lift the table, to avoid damage caused by
the table falling, should hold the table frame to move.

- Make sure the table is always in a horizontal position. If the ground is not level,
adjust the table feet to make the table horizontal.

AFTER-SALES AND WARRANTY

- Non-product quality problems, man-made damage, the company will not provide warranty.
- This product only warranty electric lifting parts (one year warranty), other parts belong to
the loss of goods, do not provide warranty.
- Electric lifting parts are more than one year, if there is a problem, you can contact the
seller or manufacturer to maintenance.

TROUBLESHOOTING GUIDE

In use process, if display shows fault information or lift no reaction, first unplug the
power cord, press and hold down about 20 seconds, fine-tuning key to reconnect the
power cord, then according to the initialization process, initialize the elevator system
(see note initialization), if the display shows Erl Er2, please follow the above steps to
reset initialization.

If you have other questions, please contact shernbao local dealers or
directly contact shernbao company.
Tel : 400-658-8428

shernbao’
L

Stable Vertical Lift Adjustable Grooming Table

User Guide

WWW.SHERNBAO.COM
SHERNBAO PET PRODUCTS MANUFACTURING Co., Ltd.

FT-809L



TOOLS REQUIRED

N 3mm
N} 4mm

COMPONENTS

o
FrameX1 S FeetX2
Control BoxX1

P
Side BracketsX2 L )
(It is fixed only need to plug the wire)

\7 ¥ 29,

M5X20
Pan Head screwsX16

Philips Head Screwdriver

=

Annex ScrewsX3

AnnexX2

Hlipr—————
(9]

@ =

R w11
s [ 11 ‘

6\‘- I e
&/
Leveling StudsX4 3

Power cableX1
Connecting cablesX2

M6X8
Flat Head screwsX6

o7 @ ® @) -
j [0 o0 Oo o9 = @
NutX4 ScrewX4®
M10 Inside hexagonal

Support BracketsX1
cylindrical head screw

22
M6X18

Machine screwsX8

WashersX11

M6X12
Cable clipsX5

Machine screwsX16

®

M4X10
Head Cap ScrewsX4 Trunk HookX2 TrunkingX1

@fﬂ]ﬂm 2

Clamp ScrewsX2 Lifting CableX2

Please count accessories are complete, if there is a lack, please contact the seller.

For ease and safety, we recommend two people for assembly.

9. After assembly the arm, insert the clamp downward and adjust it to
the appropriate height. Then use the clamp screw to tighten it as shown

in the figure below:

THE HANDSET SWITCH MUST INITIALIZE BEFORE USING.

Initialization: press on the down fine-tuning key (hold and do not release), until the
desktop drops to the lowest height. After release, click the down fine-tuning key and
release it. Then press on the down fine-tuning key again for about 10 seconds, until the
desktop drops slightly, then rises slightly and stops,release the down fine-tuning key to

complete initialization.

AN
A

J Up fine:tuning key

|
T

1

! ! W
! ! v
1 i u

0 1

/, Height control key

Height real-time display
Setting key Down fine-tuning key

Height control key setting: Use the up fine-tuning key or the down fine-tuning key to raise or lower the height what you need
Click the setting key M and click the code to be set (any of the 1-4 height control keys) after releasing it to complete the setting.



7 . Use pan head screws to fix the handset switch to the table.
Align the top of the switch panel with the outside of the table. ASSEMBLY STEPS

1. Take the frame body out of the box, check for damage and deformation,
and then invert the frame :

| |
2 A
Mo, L
8. For line connection, there are two lines on both sides of the column, 2. Align the two legs facing down to the bottom of the two stand columns,
which are connected with the two lines in the master control box, fix them with machine screws to ensure the locking is not loose,
and it can be inserted as shown in the figure below: and then install the four leveling studs to the bottom of the feet.
Power cable
ZZ[OETEICH
Hand Switch
Just insert the switch in pairs.
[]
TT
ula)
0® m Lift Pump Connection Line j[&.iftf’ump&mnection Line (( '




3. After installing the feet and leveling studs, put the whole frame in the right position, 5. Place the trunk hook as one left and one right, merge the trunking from the
put two side brackets and one support bracket above the frame, bottom to the top, and lock it with M4 head cap screws.
and then lock it with flat head screws. Note that all connecting cables should be in the inner trunking.

&
-]
% 6. Place the table plate facing up horizontally, then invert the main crossbar end and

buckle it upside down on the table plate.

4. Fix the hanger fixture to both sides of the side bracket, fix it firmly with M6X18 screw Make sure the table plate is on the inside of the clamp on both sides of the

and fix with M10 inner hexagonal cylindrical head screw to ensure locking. crossbar end, and it is in center the front and rear positions, center the left and right,

As shown in the figure: and then lock the table with pan head screws.
( Caution ! Please place the fittings leather pad in the hole position.

Prevent screw from penetrating table .)

Note: total 12 screws are needed to tighten the table.




